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NTNV-n41-PC3-30-20-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-20-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-20-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-20-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-20-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-20-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n41-PC3-30-30-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-30-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-30-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-30-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-30-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-30-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n41-PC3-30-40-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-40-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-40-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-40-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-40-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-40-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n41-PC3-30-50-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-50-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-50-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-50-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-50-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-50-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n41-PC3-30-60-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-60-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-60-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-60-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-60-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-60-H-DF T-QPSK-Outer_Full-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A4 Page 86 of 161
NTNV-n41-PC3-30-70-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-70-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-70-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-70-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-70-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-70-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n41-PC3-30-80-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-80-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-80-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-80-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-80-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-80-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n41-PC3-30-90-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-90-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-90-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-90-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-90-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-90-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n41-PC3-30-100-L-DF T-BPSK-Edge_1RB_Left-PASS NTNV-n41-PC3-30-100-L-DF T-BPSK-Outer_Full-PASS
NTNV-n41-PC3-30-100-L-DF T-QPSK-Outer_Full-PASS NTNV-n41-PC3-30-100-H-DF T-BPSK-Edge_1RB_Right-PASS

NTNV-n41-PC3-30-100-H-DF T-BPSK-Outer_Full-PASS NTNV-n41-PC3-30-100-H-DF T-QPSK-Outer_Full-PASS
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Appendix E: Conducted Spurious Emission

Test Result
Start Stop o
Band SCS | Bandwidth Modulation Channel RB Config Freq Freq Result Limit Verdict
(dBm) (dBm)
(MHz) | (MHz)
n41 30 10 DFT-BPSK L Edge_1RB_Left 30 1000 | -56.30 | =-35dBm | PASS
n41 30 10 DFT-BPSK L Edge 1RB_Left 1000 3000 | -42.62 | <-25dBm | PASS
n41 30 10 DFT-BPSK L Edge_1RB_Left 3000 18000 | -38.81 | <-25dBm | PASS
n41 30 10 DFT-BPSK L Edge_1RB_Left | 18000 | 30000 | -51.16 | =-25dBm | PASS
n41 30 10 DFT-QPSK L Edge_1RB_Left 30 1000 | -56.11 | <-35dBm | PASS
n41 30 10 DFT-QPSK L Edge_1RB_Left 1000 3000 | -42.05 | =-25dBm | PASS
n41 30 10 DFT-QPSK L Edge_1RB_Left 3000 18000 | -42.96 | <-25dBm | PASS
n41 30 10 DFT-QPSK L Edge_1RB_Left | 18000 | 30000 | -51.11 | <-25dBm | PASS
n41 30 10 DFT-BPSK M Edge_1RB_Left 30 1000 | -55.80 | =-35dBm | PASS
n41 30 10 DFT-BPSK M Edge_1RB_Left 1000 3000 | -47.57 | <-25dBm | PASS
n41 30 10 DFT-BPSK M Edge_1RB_Left 3000 18000 | -42.99 | <-25dBm | PASS
n41 30 10 DFT-BPSK M Edge_1RB_Left | 18000 | 30000 | -51.19 | =-25dBm | PASS
n41 30 10 DFT-QPSK M Edge_1RB_Left 30 1000 | -55.94 | <-35dBm | PASS
n41 30 10 DFT-QPSK M Edge 1RB_Left | 1000 3000 | -47.57 | <-25dBm | PASS
n41 30 10 DFT-QPSK M Edge 1RB_Left | 3000 | 18000 | -42.97 | <-25dBm | PASS
n41 30 10 DFT-QPSK M Edge 1RB_Left | 18000 | 30000 | -51.07 | <-25dBm | PASS
n41 30 10 DFT-BPSK H Edge_1RB_Left 30 1000 | -55.61 | =-35dBm | PASS
n41 30 10 DFT-BPSK H Edge_1RB_Left 1000 3000 | -47.09 | <-25dBm | PASS
n41 30 10 DFT-BPSK H Edge_1RB_Left 3000 18000 | -42.58 | <-25dBm | PASS
n41 30 10 DFT-BPSK H Edge_1RB_Left | 18000 | 30000 | -50.74 | <-25dBm | PASS
n41 30 10 DFT-QPSK H Edge_1RB_Left 30 1000 | -55.63 | <-35dBm | PASS
n41 30 10 DFT-QPSK H Edge_1RB_Left 1000 3000 | -45.90 | =-25dBm | PASS
n41 30 10 DFT-QPSK H Edge_1RB_Left 3000 18000 | -42.36 | <-25dBm | PASS
n41 30 10 DFT-QPSK H Edge 1RB_Left | 18000 | 30000 | -51.08 | <-25dBm | PASS
n41 30 15 DFT-BPSK L Edge_1RB_Left 30 1000 | -55.66 | =-35dBm | PASS
n41 30 15 DFT-BPSK L Edge 1RB_Left 1000 3000 | -43.97 | <-25dBm | PASS
n41 30 15 DFT-BPSK L Edge_1RB_Left 3000 18000 | -37.60 | <-25dBm | PASS
n41 30 15 DFT-BPSK L Edge_1RB_Left | 18000 | 30000 | -51.19 | =-25dBm | PASS
n41 30 15 DFT-QPSK L Edge_1RB_Left 30 1000 | -55.89 | <-35dBm | PASS
n41 30 15 DFT-QPSK L Edge_1RB_Left 1000 3000 -42.11 | <-25dBm | PASS
n41 30 15 DFT-QPSK L Edge_1RB_Left 3000 18000 | -34.62 | <-25dBm | PASS
n41 30 15 DFT-QPSK L Edge_1RB_Left | 18000 | 30000 | -51.15 | <=-25dBm | PASS
n41 30 15 DFT-BPSK M Edge_1RB_Left 30 1000 | -55.65 | =-35dBm | PASS
n41 30 15 DFT-BPSK M Edge_1RB_Left 1000 3000 | -47.61 | <-25dBm | PASS
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